
1

Consent

From: Consent
Sent: Tuesday, June 28, 2022 4:32 PM
To: eccompliance; 'apccfcentral-ngp-mef@gov.in'
Subject: Submission of Half Yearly Post Monitoring Report for the period of October, 2021 – March, 2022 for 

the Expansion in Environment Clearance for Proposed Commercial Project “Platinum Tower” at S. 
No.28/3/1, Damodar Nagar, Old Nagar-Mundhwa Road, Off Nagar Ro

Attachments: PMR-Avishkar Arista Dev. LLP-Oct,21-Mar,22.pdf

To, 
The Director, 
Ministry of Environment, Forest & Climate Change,  
Regional Office, West Central Zone, 
New Secretarial Building, East wing, Civil Lane, 
Near Old VCA stadium, 
Nagpur - 440001. 
Maharashtra. 
 
Subject:  Submission of Half Yearly Post Monitoring Report for the period of October, 2021 – March, 2022 for the 
[...]
Forests, Government of India, for use of hazardous waste.
NA



37.

Present treatment of hazardous waste, if any (give type and capacity of treatment units)
NA

38. Quantity of hazardous waste disposal

(i) Within factory
0

(ii) Outside the factory (specify location and enclose copies of agreement.)
0

(iii) Through sale (enclosed documentary proof and copies of agreement.)
0

(iv) Outside state/Union Territory, if yes particulars of (1 & 3 ) above.
0

(v) Other (Specify)
0

Part - E: Additional information

 
39.

a. Do you have any proposals to upgrade the present system for treatment and disposal of effluent/emissions and/or
hazardous waste.
NA

b. If yes, give the details with time- schedule for the implementation and approximate expenditure to be incurred on it.
NA

40.

Capital and recurring (O & M) expenditure on various aspect of environment protection such as effluent, emission,
hazardous waste, solid waste, tree- plantation, monitoring, data acquisition etc. (give figures separately for items
implemented/to be implemented).
Setting up cost = 43.6 Lakhs

41.

To which of the pollution control equipment, separate meters for recording consumption of electric energy are installed ?
Control Panel

42.

Which of the pollution control items are connected to D.G. Set (captive power source) to ensure their running in the
event of normal power failure
Stack / chimney

43. Nature, quantity and method of disposal of non- hazardous solid waste generated separately from the process of manufacture and waste treatment.
(Give details of area/capacity available in applicant’s land)

Type Quantity UOM Treatment Disposal Other Details
E-waste 3.16 Kg/Annum Segregate Handover to Authorized

Vendor
Recycle

Biodegradable waste 273 Kg/Day OWC will be used as manure for
plantation

Recycle



Non Biodegradable waste 252 Kg/Day Segregate will handover to local
authorised vendor

Reuse

STP Sludge 10 Kg/Day Drying will be used as manure for
plantation

Recycle

44. Hazardous Chemicals – Give details of Chemicals and quantities handled and Stored.

(i) Is the unit a Majot Accident Hazard unit as per Mfg.Storage Import Hazardous Chemicals Rules ?
NA

(ii) Is the unit an isolated storage as defined under the MSIHC Rules ?
NA

(iii) Indicate status of compliance of Rules 5,7,10,11,12,13 and 18 of the MSIHC Rules.
NA

(iv) Has approval of site been obtained from the concerned authority?
NA

(v) Has the unit prepared an off-site Emergency Plan? Is it updated ?
NA

(vi) Has information on imports of Chemicals been provided to the concerned authority?
NA

(vii) Does the unit possess a policy under the PLI Act?
NA

45. Brief details of tree plantation/green belt development within applicant’s premises ( in hectors )

Open Space Availability Plantation Done On Number of Trees Planted
729.37 Square meter 729.37 Square meter(100 %) 220

46.

Information of schemes for waste Minimization, resource recovery and recycling - implemented and to be implemented,
separately.
NA

47.

(a) The applicant shall indicate whether Industry comes under Public Hearing, if so, the relevant documents such as EIA,
EMP, Risk Analysis etc. shall be submitted, if so, the relevant documents enclosed shall be indicated accordingly.
----

(b) Any other additional information that the applicants desires to give
NA

(c) Whether Environmental Statement submitted ? If submitted, give date of submission.
NA

48.

I/We further declare that the information furnished above is correct to the best of my/our knowledge.

49.

I/We hereby submit that in case of any change from what is stated in this application in respect of raw materials,
products, process of manufacture and
treatment and/or disposal of effluent, emission, hazardous wastes etc. In quality and quantity; a fresh application for
Consent/Authorization shall be made and
until the grant of fresh Consent/Authorization no change shall be made.

50.

I/We undertake to furnish any other information within one month of its being called by the Board



Yours faithfully
Signature : Varun Advani
Name : Mr. Varun Advani
Designation : Partner

Additional Information

 
Air Pollution

Sr No. Air Pollution Source Pollutants APCS Provided Remark
1 DG Sets (2 nos.) SPM, Noise Stack, Accoustic hood APCS & Sampling facilities'

are provided.

Separate EM Provided No Other Emission Sources NA

Measures Proposed Stack & Accoustic hood Foul Smell Coming Out No

Air Sampling Facility Details Port holes, ladders, Platforms are provided.

D.G. Set Details

Description Capacity(KVA) Remarks
DG Set No. 1 910 Stack & Accoustic hood & Port holes,

ladders, Platforms are provided.

DG Set No. 2 910 Stack & Accoustic hood & Port holes,
ladders, Platforms are provided.

Hazardous Waste Generation

Hazardous Waste Quantity UOM Treatment Disposal Other Details

CHWTSDF Details

Member of CHWTSDF CHWTSDF Name Remarks

Cess Details

Cess Applicable Cess Paid If Yes, UpTo
No No Jan 1 1900 12:00:00:000AM

Legal Actions

Legal
Action
Taken

Legal Record Of Company Legal Action Details Remarks

No















Rs. 1000 
ONE 

HUNDRED RUPEES 5. 100 
HTRTT INDIA3 

07 AA 283073 

INDIA NON JUDICIAL 
2022 OD HERT MAHARASHTRA 

0 APR 207 AvishkazArista DevelbPetP LLP 
CampfPune. 

-
.163LZAPR 4UL 

3Ter Teis forites

**** *********** 

NOTARD 
Adu. Shukhgrg; dagtaP 

SHANKAREVA MAR PPA RAP UNE R ARAS EGD. PIRY 02025 MENT NDIP 



ShAN 
AiUA EV 

PUNE AH RE 
X SH RY /04 INO 

TAR S 

SHANKAR vAPPA MAR 
From, 

SNo. 157A, T:7, Nucleus Jeejeebhoy Tower 
Church Road, Camp, Pune - 411001 

M/s. Avishkar Arista Developers LLP PUR 
CITY MAMA 

RE RA) GU.NO 1211 RY DATE 

21/04/20 MENT 
OF IN 

The Member Secretary, N 
M.P.C.Board, 

fo, 

Kalapataru point, Sion (East). 
Mumbai- 400 022. 

We hereby certify that the total estimated cost to be deployed in the business (for Commercial 
Project "The Platinum Towers" at S. No.28/3/1, Damodar Nagar, old Nagar-Mundhwa Road, Ot 
Nagar Road, Tukaram Nagar, Kharadi, Pune) are as under. We undertake to pay the additional 

consent fees, if the below mentioned amount of total cost found lesser than its actual acquisition 
cost on preparation of Balance Sheet. We further undertake to submit the Balance Sheet in due 

Dear Sir. 

Amount 

(RS. In Crore) 

19.0 

course of time lor verification. 

Fixed Assets Sr. 

no. 

98.50 

Land 
Construction cosSt 

Cost of total fixed assets 

Total estimated cost of the project is: (IN WORDS) Ninety Eight Crore Fifty 

Lakhs Rupees Only. 

For M/S. Avishkar Arista Developers LLP 

Date: 23/04/2022 

Place: Pune 

Signature : SHANKAR D. MARAPUR 
NOTARY 

GOVT. OF INDIA 
24lyha Name 

Designation: 2 6 APR 2022 

PUNE 

HSIN 
Noted & Registered 

Sr.No.dAla A 
NOTA MorRAL 

Y 

ER 
S 

emAPU 
NME S 



7, 

OF INO 

NOTA 
SHANKAR EVA DEVA 

PUP WA 

RAS NO 12111 TE NM 21/04/23 
NT O 

IND 



Rs. 1000 
ONE 

100 HUNDRED RUPEES 

HTRTINDIA399 

INDIA NON JUDICIAL 
07AA 283072 2022 O HETNT MAHARASHTRA 

wq62eZZ APR uL ud 
TTTTT... A\RM. 

T ? ET/T. S 

2 0 APR 202 AuishkarAsista DeveloPers LP G amP. Pune 

Adu Shubhangd 

KO1AR NG 1c4 

A RAP 
T, ST, 577-V11

CITY o11 EGU 
025 ENT O 
INOI 



ANNEXURE -IV 

Sauy and submit thatI am authorized by the Board of IDircctors of the compuny to submit this 

C g aDou Compliance of the following statutory permissions granted by the concerned 

oy uthorities on behalf of M/s Avishkar Arista Developers LL 

M/s Avishkar Arista Developers ILLP, S No. 157A, T-7, Nucleus Jee)jeebhoy Tower 
41 1001 has oblaine Athorities. (SEIAA-EC- Church o R Clearance from the C2RO38MH172203 on Date 

0000001410 on Date 13/03/2019 & EC CRZ No. EC228038MH1 72203 on Date 

3103/ 2022 

. MS Avishkar Arista Developers LLP has complied with all the conditions imposcd in the 

Environmental Clearance and/or CRZ Clearance granted by the KCgulatory Authorities. 

The current application for consent lo operate is for the samc area which is mentioned in 

Environmental Clearance, Approved plan and Consent to Estaniisn. 

4. All orders and directions issued by the Regulatory Authoritics Irom time to lime will be 

complied with. 

Solemnly affimed on this 23rd day of April Month 2022 at Pune 

For & on bchalf of M/s. Avishkar Arista Developers LLP 

Authorized Signatory 

RISTA 

NMEN

27APR 2022 

SHANKAR D. MARAPUR
NOTARY 

GOVT. OF INDIA 

Noted&Registered 

at.Sr.No..alid apA4 TARIAL 

NOTA 

1GN 



OZONATOR

Client

Dwg. Title REV.  0

Project

DWG. NO.

DRAWN

CHECKED

APPROV.

SCALE

SHEET

1 OF 1

04-01-21

PROCESS FLOW DIAGRAM FOR STP PLANT

GSB

AKZ

K-407,408 & 409 Megacenter,
Hadapsar, Pune - 411013.
Tel Nos. : +91-20-66201205

 M/s. TROPICAAL WATERS India Pvt Ltd.

PHB (Polyhydroxy Butyrate)

Poly Phosphate Hydrolysis &

Phosphorus Release

Portion  OF

Biomass Wasted, Stored Phosphorus

Removed from

Bio reactor for ultimate disposal with

waste Sludge.

Biomass Synthesis & Decay,

PHB Utilisation & Enhanced

Polyphosphate Uptake.

AVISHKAR 80 KLD STP

PLATINUM TOWER

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
OIL&GREASE

AutoCAD SHX Text
EQUALISATION TANK

AutoCAD SHX Text
ANOXIC 

AutoCAD SHX Text
PSF

AutoCAD SHX Text
ACF

AutoCAD SHX Text
OZONATOR

AutoCAD SHX Text
TREATED WATER TANK

AutoCAD SHX Text
SLUDGE TANK

AutoCAD SHX Text
RAW SEWAGE

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
6

AutoCAD SHX Text
8

AutoCAD SHX Text
1

AutoCAD SHX Text
3

AutoCAD SHX Text
2

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
7

AutoCAD SHX Text
6

AutoCAD SHX Text
8

AutoCAD SHX Text
F

AutoCAD SHX Text
C

AutoCAD SHX Text
B

AutoCAD SHX Text
A

AutoCAD SHX Text
D

AutoCAD SHX Text
1

AutoCAD SHX Text
7

AutoCAD SHX Text
E

AutoCAD SHX Text
F

AutoCAD SHX Text
C

AutoCAD SHX Text
B

AutoCAD SHX Text
A

AutoCAD SHX Text
D

AutoCAD SHX Text
E

AutoCAD SHX Text
Conversion of Ammonia to Nitrite and 

AutoCAD SHX Text
(NH3-->NO2NO3)

AutoCAD SHX Text
Process Summary 

AutoCAD SHX Text
NH4+3/2 O2-->NO2-+2H+H2O

AutoCAD SHX Text
   NO2-+1/2 O -->NO3

AutoCAD SHX Text
   This process requires and consumes oxygen

AutoCAD SHX Text
Conversion of nitrate to Nitrogen 

AutoCAD SHX Text
Process is mediated by bacteria

AutoCAD SHX Text
Bateria species: Faculative Heterotrophs

AutoCAD SHX Text
CLEAR WATER TANK 

AutoCAD SHX Text
SETTLING TANK

AutoCAD SHX Text
TANK

AutoCAD SHX Text
AERATION 

AutoCAD SHX Text
TANK  

AutoCAD SHX Text
then to nitrate is called nitrification. 

AutoCAD SHX Text
gas is called denitrification. 

AutoCAD SHX Text
DEWATERING SYSTEM

AutoCAD SHX Text
DRY CAKES

AutoCAD SHX Text
FOR DISPOSAL



ACF PSF

OZONATOR

Client

Dwg. Title REV.  0

Project

DWG. NO.

DRAWN

CHECKED

APPROV.

SCALE

SHEET

1 OF1P & ID DIAGRAM FOR STP

K-407,408 & 409 Megacenter,
Hadapsar, Pune - 411013.
Tel Nos. : +91-20-66201205

 M/s. TROPICAAL WATERS India Pvt Ltd.

OZONATOR

AVISHKAR 80 KLD STP

04-01-21GSB

AKZPLATINUM TOWER

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
6

AutoCAD SHX Text
8

AutoCAD SHX Text
1

AutoCAD SHX Text
3

AutoCAD SHX Text
2

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
7

AutoCAD SHX Text
6

AutoCAD SHX Text
8

AutoCAD SHX Text
F

AutoCAD SHX Text
C

AutoCAD SHX Text
B

AutoCAD SHX Text
A

AutoCAD SHX Text
D

AutoCAD SHX Text
1

AutoCAD SHX Text
7

AutoCAD SHX Text
E

AutoCAD SHX Text
F

AutoCAD SHX Text
C

AutoCAD SHX Text
B

AutoCAD SHX Text
A

AutoCAD SHX Text
D

AutoCAD SHX Text
E

AutoCAD SHX Text
M

AutoCAD SHX Text
FLUID HANDLED

AutoCAD SHX Text
TE-TREATED EFFLUENT

AutoCAD SHX Text
AB-AIR BLOWER

AutoCAD SHX Text
SL-SLUDGE LINE

AutoCAD SHX Text
IE-INDUSTRIAL EFFLUENT

AutoCAD SHX Text
Water Inlet

AutoCAD SHX Text
Ozonator Tank

AutoCAD SHX Text
Drain

AutoCAD SHX Text
Venturi Ejector

AutoCAD SHX Text
Ozone

AutoCAD SHX Text
Ozonator

AutoCAD SHX Text
Water Recirculation Ozonation Pump

AutoCAD SHX Text
Oxygen generator/Oxygen Cylinder

AutoCAD SHX Text
Water Inlet

AutoCAD SHX Text
Ozonator Tank

AutoCAD SHX Text
Drain

AutoCAD SHX Text
Venturi Ejector

AutoCAD SHX Text
Ozone

AutoCAD SHX Text
Ozonator

AutoCAD SHX Text
Water Recirculation Ozonation Pump

AutoCAD SHX Text
Oxygen generator/Oxygen Cylinder

AutoCAD SHX Text
TREARED  WATER  TANK

AutoCAD SHX Text
IE-1007-100-01

AutoCAD SHX Text
SLUDGE TANK 

AutoCAD SHX Text
BLOWER

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
CENTRIFUGAL

AutoCAD SHX Text
FLUID HANDLED

AutoCAD SHX Text
MATERIAL SPEC.

AutoCAD SHX Text
LINE IDENTIFICATION

AutoCAD SHX Text
IE-1001-100OD-14

AutoCAD SHX Text
SIZE OF LINE

AutoCAD SHX Text
TAG NO

AutoCAD SHX Text
02-G.I.'B" CLASS,

AutoCAD SHX Text
MATERIAL SPEC.

AutoCAD SHX Text
01-M.S.'B' CLASS,

AutoCAD SHX Text
03-HDPE 6 KG/M ,

AutoCAD SHX Text
04-FLEXIBLE NYLON BREDDED,

AutoCAD SHX Text
2

AutoCAD SHX Text
PG

AutoCAD SHX Text
102

AutoCAD SHX Text
PRESSURE GAUGE

AutoCAD SHX Text
CA-1002-100-01

AutoCAD SHX Text
PG

AutoCAD SHX Text
102

AutoCAD SHX Text
MAB-1001

AutoCAD SHX Text
CA-NRV-02

AutoCAD SHX Text
CA-NRV-01

AutoCAD SHX Text
CA-BV-04

AutoCAD SHX Text
CA-BV-03

AutoCAD SHX Text
CA-1001-100-01

AutoCAD SHX Text
CA-BV-02

AutoCAD SHX Text
CA-BV-01

AutoCAD SHX Text
MAB-1002

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
PG

AutoCAD SHX Text
101

AutoCAD SHX Text
MAB-1001

AutoCAD SHX Text
MAB-1002

AutoCAD SHX Text
AERATION TANK  

AutoCAD SHX Text
SLUDGE PUMP

AutoCAD SHX Text
O & G 

AutoCAD SHX Text
EQUALIZATION TANK

AutoCAD SHX Text
ANOXIC TANK

AutoCAD SHX Text
CA-1003-100-02

AutoCAD SHX Text
SETTLING TANK

AutoCAD SHX Text
CLEAR WATER TANK 

AutoCAD SHX Text
SCREEN  CHAMBER

AutoCAD SHX Text
DOMESTIC LINE

AutoCAD SHX Text
TREATED WATER LINE

AutoCAD SHX Text
INFLUENT WATER LINE

AutoCAD SHX Text
SLUDGE LINE

AutoCAD SHX Text
AIR LINE

AutoCAD SHX Text
LINE LEGEND-

AutoCAD SHX Text
BALL VALVE

AutoCAD SHX Text
NON RETURN VALVE

AutoCAD SHX Text
VALVE LEGEND-

AutoCAD SHX Text
M

AutoCAD SHX Text
RSP

AutoCAD SHX Text
FFP

AutoCAD SHX Text
FILTER PRESS FEED PUMP

AutoCAD SHX Text
DEWATERING

AutoCAD SHX Text
DRY CAKES FOR DISPOSAL



BS

MH2

O&G  TRAP

M

H

2

M

H

1

SLUDGE

TANK

AERATION

TANK

MH

MH

OPEN TO SKY

SETTLING

TANK

OPEN TO SKY

CLEAR WATER TANK

TREATED

WATER

TANK

W

I
N

D

O

W

1

.
0

0

X

1

.
0

0

 
M

MH3

M

H

AB

ANOXIC

TANK

WINDOW

1.00X1.00 M

WALKWAY 3.67X1.0M

WITH HAND RAILING

MH2MH2

M
.
S

.
S

T
A

I
R

SPUMP

ROOM

EQUILIZATION TANK

(Below Ground Level)

BS

MH2

O&G TRAP

M

H

2

M

H

1

MH2MH2

EQUILIZATION TANK

2.60

0

.
8

5

2

.
1

9

1

.
9

0

1

.
1

2

2

.
0

1

0

.
9

2

2

.
1

4

1.10
1.97 0.90

1.30

0
.
5
6

0
.
6
0

4.37

6

.
8

1

0
.
5
6

0
.
6
0

1.30 0.60

Area 11.80 Sq.M

PLAN

GL -1.20 M PLAN

2
.
7
4

A A

B
B

C C

0
.
6
0

0
.
8
3

REV.  1

NTS

1 OF 2STP LAYOUT DRAWING

AKZ

03-11-21
PAN

AVISHKAR 80KLD STP_R1

OFFICE - C-201, HILL SIDE SOCIETY,
RAMTEKDI INDUSTRIAL AREA,  HADAPSAR, PUNE - 411028.
Tel Nos. : +91-7722014406

DWG. NO.

DRAWN

CHECKED

APPROVED

SCALE

SHEET

Client

Dwg. Title

Project

 M/s. TROPICAAL WATERS India Pvt Ltd.

PLATINUM TOWER

SLUDGE

TANK

AERATION TANK

MH

MH

OPEN TO SKY

SETTLING

TANK

OPEN TO SKY

W

I
N

D

O

W

1

.
0

0

X

1

.
0

0

 
M

oz

AB

PSFACF

ANOXIC

TANK

WINDOW

1.00X1.00 M

2.60

3

.
2

5

1

.
9

0

1.10 1.97 0.90

1

.
1

2

2

.
0

1

0

.
9

2

0
.
8
5

0
.
7
8

Area 4.46 Sq.M

Area 2.88 Sq.M

Area 0.79 Sq.M

Area 6.69 Sq.M

PUMP ROOM

GL +3.50 M PLAN

CLEAR WATER

TANK

TREATED

WATER

TANK

MH3

M

H

0

.
8

5

2

.
1

9

1

.
9

0

Area 4.15 Sq.M

Area 2.07 Sq.M

1
.
7
5

0
.
8
3

GL -0.20 M PLAN

2.60

0.15

NOTES:

1. ALL DIMENSIONS & LEVELS ARE IN METER

2. ALL THE CIVIL WORK SHOULD BE IN RCC WITH WATER PROOFING AND PLASTERING.

3. THE CORE CUT MARKING WILL BE PROVIDED AFTER COMPLETION OF CIVIL WORK.

4. THE OVERFLOW  PIPING WILL BE IN CLIENT'S SCOPE

5. VETILLATION SHOULD BE PROVIDED & IT WILL BE IN CLIENT'S SCOPE.

6. THE INVERT LEVEL IS TAKEN 97.00  FROM FFL 98.73.